
No. Part number English Name Quantity 

1 35100-16H00 Headlamp Assy (with LED DRL) 1

1.1 35112-10A00 Ring, Headlamp Lens 1

1.2 35115-29A00 Bulb, Headlamp 1

1.3 37910-17H00 Controller,Daytime Running Light 1

2 GB/T 820 M5X16-Zn.DJ Screw 2

3 37920-17H00 Controller,Automatic Headlamp 1

4 35100-10A00 Headlamp Assy 1

4.1 35107-Y1000 Bulb, Headlamp 1

4.2 35106-Y1000 Bulb, Position 1

1 34100-16H00 LCD Speedometer Assy 1

2 34103-15A00 Spring 1

                                    SPEEDOMETER & LAMPS



3 35109-15A00-17 Lens, Neutral Indicator 1

3.1 35106-Y1000 Bulb 1

4 35130-15A40 Housing, Headlamp 1

5 35122-14A00 Cushion 2

6 GB/T70.2  M8X20-304  M8X20 Flange Bolt 2

7 35101-20A00 Nut 2

8 54600-16H01
Inductance Gear Box 

Assy,Speedometer
1

1 35120-16A20 Headlamp Holder, Lh 1

2 35121-16A20 Headlamp Holder, Rh 1

3 51551-16A20 Holder 2

4 51552-16A20 Cushion 2

5 35210-16H00 LED Signal Lamp Assy, Front, Lh 2

6 35310-16H00 LED Signal Lamp Assy, Front, Rh 2

6.1
GB/T 6177 .1 M10×1.25-

S14-Zn.DJ
M10 Nut 4

1 35710-Y1000 Tail Lamp Assy (Ellipse) 1

1.1 35711-Y1000 Bulb, Tail Lamp 1

2 GB/T 97.1 6-Zn.DJ ǿ6 Washer 2

3 GB/T 6170 M6-Zn.DJ M6 Nut 2

4 46500-15A00 Holder, Tail Lamp 1

5 46511-15A00 Bracket, Tail Lamp Holder 1



6 GB/T16674 M6×20-Zn.DJ M6×20 Flange Bolt 3

7 GB/T16674 M6×12-Zn.DJ M6×12 Flange Bolt 2

1 38110-Y1010 Side Reflector 2

2 38160-Y1000 Rear Reflector 1

3 GB/T 93 5-Zn.DJ Spring Washer 1

4 GB/T 96 5-Zn.DJ Washer 1

5 GB/T 6170 M5-Zn.DJ M5 Nut 1


